Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 97.01 0.13 0.72
NVNT a 5200 Antl 97.08 0.13 0.72
NVNT a 5240 Antl 97.08 0.13 0.72
NVNT a 5180 Ant2 96.87 0.14 0.72
NVNT a 5200 Ant2 96.87 0.14 0.72
NVNT a 5240 Ant2 96.87 0.14 0.72
NVNT n20 5180 Antl 96.65 0.15 0.77
NVNT n20 5200 Antl 96.8 0.14 0.77
NVNT n20 5240 Antl 96.65 0.15 0.77
NVNT n20 5180 Ant2 96.65 0.15 0.77
NVNT n20 5200 Ant2 96.73 0.14 0.77
NVNT n20 5240 Ant2 96.73 0.14 0.77
NVNT n40 5190 Antl 93.79 0.28 1.54
NVNT n40 5230 Antl 93.64 0.29 1.54
NVNT n40 5190 Ant2 93.64 0.29 1.54
NVNT n40 5230 Ant2 93.64 0.29 1.54
NVNT ac20 5180 Antl 96.73 0.14 0.77
NVNT ac20 5200 Antl 96.66 0.15 0.77
NVNT ac20 5240 Antl 96.73 0.14 0.77
NVNT ac20 5180 Ant2 96.65 0.15 0.77
NVNT ac20 5200 Ant2 96.73 0.14 0.77
NVNT ac20 5240 Ant2 96.73 0.14 0.77
NVNT ac40 5190 Antl 93.64 0.29 1.54
NVNT ac40 5230 Antl 93.64 0.29 1.54
NVNT ac40 5190 Ant2 93.79 0.28 1.54
NVNT ac40 5230 Ant2 93.79 0.28 1.54
NVNT ac80 5210 Antl 71.43 1.46 200
NVNT ac80 5210 Ant2 88.32 0.54 3.08
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 10.05 0.13 10.18 24 Pass
NVNT a 5200 Antl 104 0.13 10.53 24 Pass
NVNT a 5240 Antl 10 0.13 10.13 24 Pass
NVNT a 5180 Ant2 11.25 0.14 11.39 24 Pass
NVNT a 5200 Ant2 11.19 0.14 11.33 24 Pass
NVNT a 5240 Ant2 11.27 0.14 11.41 24 Pass
NVNT n20 5180 Antl 9.25 0.15 9.4 24 Pass
NVNT n20 5200 Antl 9.43 0.14 9.57 24 Pass
NVNT n20 5240 Antl 8.99 0.15 9.14 24 Pass
NVNT n20 5180 Ant2 10.04 0.15 10.19 24 Pass
NVNT n20 5200 Ant2 10.05 0.14 10.19 24 Pass
NVNT n20 5240 Ant2 10.11 0.14 10.25 24 Pass
NVNT n20 5180 MIMO - - 12.82 24 Pass
NVNT n20 5200 MIMO - - 12.90 24 Pass
NVNT n20 5240 MIMO - - 12.74 24 Pass
NVNT n40 5190 Antl 9.33 0.28 9.61 24 Pass
NVNT n40 5230 Antl 9.32 0.29 9.61 24 Pass
NVNT n40 5190 Ant2 10.38 0.29 10.67 24 Pass
NVNT n40 5230 Ant2 10.34 0.29 10.63 24 Pass
NVNT n40 5190 MIMO - - 13.18 24 Pass
NVNT n40 5230 MIMO - - 13.16 24 Pass
NVNT ac20 5180 Antl 9.22 0.14 9.36 24 Pass
NVNT ac20 5200 Antl 9.34 0.15 9.49 24 Pass
NVNT ac20 5240 Antl 8.9 0.14 9.04 24 Pass
NVNT ac20 5180 Ant2 10.01 0.15 10.16 24 Pass
NVNT ac20 5200 Ant2 10.05 0.14 10.19 24 Pass
NVNT ac20 5240 Ant2 10.09 0.14 10.23 24 Pass
NVNT ac20 5180 MIMO - - 12.79 24 Pass
NVNT ac20 5200 MIMO - - 12.86 24 Pass
NVNT ac20 5240 MIMO - - 12.69 24 Pass
NVNT ac40 5190 Antl 9.29 0.29 9.58 24 Pass
NVNT ac40 5230 Antl 9.32 0.29 9.61 24 Pass
NVNT ac40 5190 Ant2 10.17 0.28 10.45 24 Pass
NVNT ac40 5230 Ant2 10.28 0.28 10.56 24 Pass
NVNT ac40 5190 MIMO - - 13.05 24 Pass
NVNT ac40 5230 MIMO - - 13.12 24 Pass
NVNT ac80 5210 Antl 9.77 1.46 11.23 24 Pass
NVNT ac80 5210 Ant2 10.86 0.54 11.4 24 Pass

Page 16 of 105




Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

NVNT ‘ ac80 ‘ 5210 ‘ MIMO ‘ - - 14.33 24 ‘ Pass ‘

Note 1: Total power=Conducted power + Duty factor; MIMO Power=ANT1 Power+ANT2 Power
Note 2: Antenna Gain: ANT1: 2.34dBi, ANT2: 2.11dBi, Sum: 5.35dBi.
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:26:53 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

10.05 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.96 dBm /Hz

STATUS.

Power NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[05:10:03 PM Apr16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

10.40 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.61 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5200MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:35:40 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

10.00 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.01 dBm /Hz

STATUS.

Power NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:28:02 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

11.25 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.76 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5180MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:32:45 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

11.19 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-61.82 dBm /Hz

STATUS.

Power NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:37:18 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

11.27 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.74 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5240MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:41:45 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

9.25 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.76 dBm /Hz

STATUS.

Power NVNT n20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:50:28 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

9.43 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.58 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5200MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:21:49 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

8.99 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-64.02 dBm /Hz

STATUS.

Power NVNT n20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:45:08 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

10.04 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.97 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5180MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:53:30 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

10.05 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.96 dBm /Hz

STATUS.

Power NVNT n20 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[11:25:21 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

10.11 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.90 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5240MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[06:04:49 PM Apr16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

9.33 dBm /40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.69 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[05:15:06 PM Apr16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

9.32 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.70 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5230MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[06:05:41 PM Apr16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

10.38 dBm 1 40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-65.64 dBm /Hz

STATUS.

Power NVNT n40 5190MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[05:14:39 PM Apr 16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

10.34 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.68 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5230MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:43:22 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

9.22 dBm /20 MHz

Center Freq
5.180000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.79 dBm /Hz

STATUS.

Power NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:51:58 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

9.34 dBm /20 MHz

Center Freq
5.200000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.67 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5200MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:23:37 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

8.90 dBm /20 MHz

Center Freq
5.240000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-64.11 dBm /Hz

STATUS.

Power NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:46:50 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

10.01 dBm /20 MHz

Center Freq
5.180000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.00 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5180MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:54:59 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 1 MHz

Channel Power

10.05 dBm /20 MHz

Center Freq
5.200000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.96 dBm /Hz

STATUS.

Power NVNT ac20 5200MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[11:26:57 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

10.09 dBm /20 MHz

Center Freq
5.240000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.92 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5240MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[06:05:18 PM Apr 16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

9.29 dBm /40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.73 dBm /Hz

STATUS.

Power NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[06:02:28 PM Apr16, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

9.32 dBm /40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.70 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5230MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:37:54 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

10.17 dBm 1 40 MHz

Center Freq
5.190000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-65.85 dBm /Hz

STATUS.

Power NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:47:27 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

10.28 dBm 1 40 MHz

Center Freq
5.230000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.74 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5230MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.210000000 GHz

#IFGain:Low

-

[11:51:54 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

9.77 dBm /80 MHz

Center Freq
5.210000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-69.26 dBm /Hz

STATUS.

Power NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[11:53:44 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.21 GHz
#Res BW 1 MHz

Channel Power

10.86 dBm /80 MHz

Center Freq
5.210000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.17 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5210MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 20.11 Pass
NVNT a 5200 Antl 20.07 Pass
NVNT a 5240 Antl 19.89 Pass
NVNT a 5180 Ant2 20.84 Pass
NVNT a 5200 Ant2 20.27 Pass
NVNT a 5240 Ant2 20.07 Pass
NVNT n20 5180 Antl 20.25 Pass
NVNT n20 5200 Antl 20.40 Pass
NVNT n20 5240 Antl 20.05 Pass
NVNT n20 5180 Ant2 20.33 Pass
NVNT n20 5200 Ant2 20.32 Pass
NVNT n20 5240 Ant2 20.43 Pass
NVNT n40 5190 Antl 39.36 Pass
NVNT n40 5230 Antl 39.65 Pass
NVNT n40 5190 Ant2 39.82 Pass
NVNT n40 5230 Ant2 39.72 Pass
NVNT ac20 5180 Antl 19.97 Pass
NVNT ac20 5200 Antl 20.19 Pass
NVNT ac20 5240 Antl 20.38 Pass
NVNT ac20 5180 Ant2 20.40 Pass
NVNT ac20 5200 Ant2 20.34 Pass
NVNT ac20 5240 Ant2 20.30 Pass
NVNT ac40 5190 Antl 39.63 Pass
NVNT ac40 5230 Antl 40.00 Pass
NVNT ac40 5190 Ant2 39.57 Pass
NVNT ac40 5230 Ant2 39.86 Pass
NVNT ac80 5210 Antl 78.58 Pass
NVNT ac80 5210 Ant2 79.85 Pass
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:25:19 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.190015 GHZ
-23.190 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.8 dBm

16.480 MHz

Transmit Freq Error
x dB Bandwidth

-41.360 kHz
20.11 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:31:36 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.481 MHz
-25.101 kHz
20.07 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210008 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:36:00 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.249913 GHz
-23.842 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.7 dBm

16.473 MHz

Transmit Freq Error
x dB Bandwidth

-29.279 kHz
19.89 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:28:21 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.645 MHz
-36.906 kHz
20.84 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.190381 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:33:03 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210158 GHZ
-22.735 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.8 dBm

16.610 MHz

Transmit Freq Error
x dB Bandwidth

24.469 kHz
20.27 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:37:37 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.546 MHz
-93.722 kHz
20.07 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249939 GHz

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

[10:42:04 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.190121 GHZ
-27.017 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.2 dBm

17.560 MHz

Transmit Freq Error
x dB Bandwidth

-4.242 kHz
20.25 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

[10:50:47 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

17.568 MHz
-9.793 kHz
20.40 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210189 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:22:10 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.250013 GHZ
-26.296 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.0 dBm

17.567 MHz

Transmit Freq Error
x dB Bandwidth

-13.784 kHz
20.05 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:45:28 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.669 MHz
38.658 kHz
20.33 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.190203 GHZ

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:53:49 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210203 GHZ
-25.401 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.8 dBm

17.625 MHz

Transmit Freq Error
x dB Bandwidth

45.187 kHz
20.32 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[11:25:40 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.657 MHz
11.270 kHz
20.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.250227 GHZ

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:31:50 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.209683 GHz
-28.700 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.3 dBm

35.998 MHz

Transmit Freq Error
x dB Bandwidth

2.144 kHz
39.36 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:42:36 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.957 MHz
15.991 kHz
39.65 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249842 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:36:35 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210031 GHZ
-26.489 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 16.0 dBm

35.845 MHz

Transmit Freq Error
x dB Bandwidth

122.43 kHz
39.82 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:45:56 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.818 MHz

-78.748 kHz
39.72 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.249779 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 16.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:43:40 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.189972 GHz
-25.991 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.2 dBm

17.560 MHz

Transmit Freq Error
x dB Bandwidth

-13.236 kHz
19.97 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:52:17 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.563 MHz
-22.474 kHz
20.19 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210074 GHZ
-24.641 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:23:58 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.250176 GHz
-24.434 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.0 dBm

17.560 MHz

Transmit Freq Error
x dB Bandwidth

-11.953 kHz
20.38 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:47:09 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.643 MHz
28.192 kHz
20.40 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.19023 GHz

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:55:19 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210191 GHZ
-23.720 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.7 dBm

17.633 MHz

Transmit Freq Error
x dB Bandwidth

22.875 kHz
20.34 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[11:27:19 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.635 MHz
-5.640 kHz
20.30 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.250146 GHz

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:34:57 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209823 GHz
-26.932 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.3 dBm

35.955 MHz

Transmit Freq Error
x dB Bandwidth

7.538 kHz
39.63 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:44:14 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.988 MHz

-24.150 kHz
40.00 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249974 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:38:13 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.209885 GHz
-25.993 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 16.0 dBm

35.891 MHz

Transmit Freq Error
x dB Bandwidth

101.94 kHz
39.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:47:47 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.806 MHz

-82.995 kHz
39.86 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.249848 GHz

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 16.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.210000000 GHz

#IFGain:Low

-

[11:52:14 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.210000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249335 GHZ
-28.754 dBm

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 16.2 dBm

75.152 MHz

Transmit Freq Error
x dB Bandwidth

45.397 kHz
78.58 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[11:54:03 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

74.878 MHz
172.09 kHz
79.85 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.250098 GHZ

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 17.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Ant2
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.384
NVNT a 5200 Antl 16.382
NVNT a 5240 Antl 16.401
NVNT a 5180 Ant2 16.53
NVNT a 5200 Ant2 16.419
NVNT a 5240 Ant2 16.456
NVNT n20 5180 Antl 17.534
NVNT n20 5200 Antl 17.543
NVNT n20 5240 Antl 17.564
NVNT n20 5180 Ant2 17.575
NVNT n20 5200 Ant2 17.574
NVNT n20 5240 Ant2 17.58
NVNT n40 5190 Antl 36.062
NVNT n40 5230 Antl 36.057
NVNT n40 5190 Ant2 35.938
NVNT n40 5230 Ant2 35.918
NVNT ac20 5180 Antl 17.545
NVNT ac20 5200 Antl 17.555
NVNT ac20 5240 Antl 17.552
NVNT ac20 5180 Ant2 17.575
NVNT ac20 5200 Ant2 17.55
NVNT ac20 5240 Ant2 17.554
NVNT ac40 5190 Antl 36.066
NVNT ac40 5230 Antl 36.062
NVNT ac40 5190 Ant2 35.974
NVNT ac40 5230 Ant2 35.887
NVNT ac80 5210 Antl 75.238
NVNT ac80 5210 Ant2 74.889
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:25:09 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.177477 GHZ

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 15.5 dBm

16.384 MHz

Transmit Freq Error
x dB Bandwidth

-29.375 kHz
19.67 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:31:27 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.382 MHz
-24.084 kHz
19.89 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.201248 GHZ

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5200MHz Ant1l
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:35:49 PM Apr14, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.241245 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.6 dBm
16.401 MHz

Transmit Freq Error -22.862 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.76 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:28:11 PM Apr14, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.181242 GHZ

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.9 dBm
16.530 MHz

Transmit Freq Error -363 Hz % of OBW Power 99.00 %

x dB Bandwidth 19.97 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

[10:32:54 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16

Transmit Freq Error

x dB Bandwidth

Mkr1 5.197498 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.7 dBm

9 MHz

9.013 kHz
19.88 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.200000000 GHz

CF Step
3.000000 MHz

OBW NVNT a 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFG

SENSE:PULSE | [10:37:27 PM Apr14, 2025

Center Freq: §.240000000 GHz Radio Std: None

. Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

ain:Low

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.456 MHz

-71.972 kHz
19.95 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.236214 GHZ

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.240000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT a 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:41:53 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.178737 GHZ
0.11081 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 14.8 dBm

17.534 MHz

Transmit Freq Error
x dB Bandwidth

-4.870 kHz
20.05 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:50:37 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.543 MHz
-9.195 kHz
19.98 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.198728 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [11:22:00 PM Apr14, 2025

Frequency

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.5 dBm
17.564 MHz

Transmit Freq Error -2.738 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.07 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:45:17 PM Apr14, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.181224 GHZ

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.7 dBm
17.575 MHz

Transmit Freq Error 25.442 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.16 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:53:39 PM Apr14, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.198722 GHZ

Ref Offset 2.66 dB
Ref 22.66 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
17.574 MHz

Transmit Freq Error 30.288 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.98 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:25:30 PM Apr14, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.241218 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
17.580 MHz

Transmit Freq Error -2.256 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.00 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:31:40 PM Apr14, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.18823 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.5 dBm
36.062 MHz

Transmit Freq Error 14.477 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.53 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:42:26 PM Apr14, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.226958 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.3 dBm
36.057 MHz

Transmit Freq Error -21.227 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.95 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5230MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:36:26 PM Apr14, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.194158 GHz

Ref Offset 2.66 dB
Ref 22.66 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm
35.938 MHz

Transmit Freq Error 94.494 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.20 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:45:47 PM Apr14, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.227456 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 16.0 dBm
35.918 MHz

Transmit Freq Error -82.451 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.01 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5230MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [10:43:31 PM Apr14, 2025

Frequency

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.7 dBm
17.545 MHz

Transmit Freq Error -7.295 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.07 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:52:07 PM Apr14, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.201248 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 14.9 dBm
17.555 MHz

Transmit Freq Error -11.486 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.80 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [11:23:47 PM Apr14, 2025

Frequency

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.4 dBm
17.552 MHz

Transmit Freq Error -6.398 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.08 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:46:59 PM Apr14, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.178767 GHZ

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.6 dBm
17.575 MHz

Transmit Freq Error 19.916 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.06 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:55:08 PM Apr14, 2025

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.201179 GHz

Ref Offset 2.66 dB
Ref 22.66 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
17.550 MHz

Transmit Freq Error 22.054 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.01 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:27:08 PM Apr14, 2025

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.241239 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
17.554 MHz

Transmit Freq Error -3.574 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.99 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:34:48 PM Apr14, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.187972 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.5 dBm
36.066 MHz

Transmit Freq Error 9.742 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.68 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:44:02 PM Apr14, 2025

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.228056 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.3 dBm
36.062 MHz

Transmit Freq Error -4.704 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.94 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

Center Freq: 5.190000000 GHz
Trig: Free Run
#Atten: 30 dB

[11:38:03 PM Apr14, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.66 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.19414 GHz

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 15.9 dBm

35.974 MHz

Transmit Freq Error
x dB Bandwidth

74.769 kHz
40.32 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.190000000 GHz

CF Step
6.000000 MHz

OBW NVNT ac40 5190MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [11:47:36 PM Apr14, 2025

Center Freq: §.230000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.66 dB
Ref 22.65 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.887 MHz

-66.627 kHz
40.10 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.23267 GHz

Span 60 MHz

#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 15.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.230000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ac40 5230MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:52:04 PM Apr14, 2025

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.215544 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 16.8 dBm
75.238 MHz

Transmit Freq Error -4.770 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.52 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5210MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:53:52 PM Apr14, 2025

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.223224 GHZ

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 17.6 dBm
74.889 MHz

Transmit Freq Error 177.45 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.27 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5210MHz Ant2
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